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HEAD OFFICE & WACTOR

g

AR
- PUSAN. KOREAGELIMOS113
NS -

~2of1 FAX: (051)314-6803

Chemical Analysis and Mechanical"Test Certificate of Marerials for the Body

FPART NAME : B.FLY V/V BODY P.OC No. : 1.69666-01-GEM
Materials : A536 GR 65-45-12 Report No. : W0305-016
Reported to : KLAUS UNIOCN ' Date : 2003.05.16.
§ Descripticn Chemical Composition (%) Remarks
. Heats No. Weight c | si Mn P 5 Mg
aAz201G6 3.56 2.63 0.22 | 0.031 | D.003 | 0.041
C‘ A201 3.68 | 2.69 | 0.21 | 0,038 | 0.002 | 0.043
e " - 7
i VN R
i [ J
Ttem of Tension Test Ha;dn:ss InTlpa:t
e8 es
Test SI;E {(mm) v.g T8 L R/A |Bend o, c.1 | Remarks
Eeats DIAMETER Test Ha U.v
No. MPa MPa % % He kgm

MIN 310 |MIN 448 | MIN 12

AZ20103 333 479 16.8 - -

a201 339 492 17.3

| B ANK
C-| | |

»e

Heats No. Item Name Q'TY Remarks
AZ01G 28" 4 EA
2201 21 /g 8 EA / 4 EA

R X% . This is certify that the article have been manufactured
Emar<s and test accordance with the reguirements buyers.

Guality Control Department

Witnessed :

Manager

C/:Reviewed by S. ;%;. mgi«




DAE HAN NONFERROUS.

e

4180-11, DAE JE-ZDONG, KANG SE-KL,
L @ (051) 973-6913 FAX :

PUSAN, KOREA,
{051) 973-7381

REPORT OF CHEMICAL & MATERIAL TEST

JAME OF ARTICLE(ET™) :

BUTTERFLY V/V DISC

PO NO, (FA}1E) 1. 69666-01-GEM

MATERIAL (2]4) :_ASTM B148 (95400 REPORT NO.{E2 ¥ %) : _DHO305-19-019

CUSTOMER {54 ) : _KLAUS UNION DATE (d=}) 2003, 05. 19,

‘-\__ Element 4 CHEVICAL COMPOSITION et E (%)

"\ Spec (7323 Cu Al Fe | Mn | Ni+CO : REMARK
FU\RGE Mo, |MIN. | 83.0- 10.0 3.0- ¥ 2
ool MARK |MAX. 11.5 5.0 0.50 1.5 !

K3CE 83.73 | 10.64 | 4.55 | 0.29 | 0.68 ;
DS7 83.78 | 10.86 | 4.53 | 0.24 | 0.70 |
D 83.76 | 10.65 | 4.52 = 0.30 | 0.68 !
" | 1
| |
" PROPERY TENSILE TEST (% 3 Al ¥) i | 1MPACT
BEND TEST :
\ B i SIZE OF TEST PIECE R/A | Zmaje [HRONESS TEST

| AEE H4 Y.S | T.S |E.L (%‘) =;0 .= 1 TEST %7 A%| REMARK
\ \ . IP 5 Az c. 1 (¥ =

\ SPEC DiA(zz)! GL(ma) |S.A{mz) (MPa) | (MPa) (%) o | 120 ° !o wl ! ]

o =z E [ LH = ?_zcl'?c}—;— odﬂ% - 20 ° HBs .y
‘\ - A 7 | EEA| ©9HH +5g| ! o~
MIN. | 12.6 50 126.7 310 620 6.0 1907
CHARGE NO. ——
\ MAX.
~  K3CE 12,6 50 1267 349 700 16. 8 193
DS7 348 702 | 16.9 194
D 348 702 | 16.9 195
- !
REMARKS ¥]3 : 3 HARDNESS IS INFORMATION ONLY,
% K3CE : 28" DISC 4EA
% DS7 : 6" DISC 4EA
D 2" DISC 8EA

C,‘ WITNESSED BY

SRNECEIES

&
TEST LABORATORY M}
()

TESTED BY

D,

X QUALITY CONTRUEY

inspe

CHIEF ENGINEER




Ingpootion Gertthoate

P.0.BOX 25, Ohanpwon Ky
Teiwiax ; D55-288-8507

GHANGWON BPECIALTY STEEL

Customer ! KLAUS UNION
Order No. : P15-06513 (SRR2238FA} Cert Wo. 0 10720-17-20792
Specification : ASTM-AZ76-98B Melting Process @ E.AF + V.0.D.
Steel Grage : T-316 Burface Gongltion : SMOGTH TURNED
Article : ROUND BAR Heat Treatment : SOLUTICN TREATED
Bundie No. Lot No. - Dimens ions Quantity Mass Test No
Size Langth Ko b
17-20792 1506513000 14 MM 6.20-6.25M 50 2550 5635| 5125-1
#xxTOTAL wen 50 2550 5635
§
Heat No. Crhemical Composition {%)
C 8i Mn P 8 Ni Cr Mo N
Spac min. - 10.00 | 16.00 2.00
T | max. D80 1.00 2.00 045 O30 1 -14.00 | 18.00 3.00 1000
S86905 - 038 52 1.33 025 | .018 12.27 | 16.46 2.14 .0003
- #Mechanical Properties
; .| Hardness Test Decarburi :
Test No. _Yleld Tenslie ) Reduct lon : Impact Test —zation Gr_au
Strength 1 Strenpth {Elongation| ~ " _ ' Size
KSI KSI of Ares Bpdy | Lab Test Test
% 1 EB mm &s
Spec. min. 30 75 40.0 50.0
. max.
5125-1. 36 82 56.0 72.0 146
Non-Metal [ ic Inclusions Test
KS J JIS (%) A S T W
A TYPE A B ¢ D
B+C | THIN
A+B+C HEAVY
Distance{ )
Hardenabi ity | No. 1
Tes! No. 2
Distance( - )
No. 2
Additionzl Hem_arks :
/7ere: a”
¥ hereby certity, that tha meterial deserlbed ebove has bean W"
tesied and complies with the terms of the order contract, ]
JUR20.:02
Date Quality Control Team Manaper

. CHANGNON SPECIALITY STEEL (210x287)

CSS-Cos-Cet




Inopeation Gertificate

Customer
Order No.
Specification :

: KLAUS UNION
. R7-06513 (SRR2238FA)

GHANGWON BPECIALTY STEEL

ASTM-A276~98B

Cert No.

Malting Process

P.O.BOX 25, Ohtingwon K
Totwlan : DE5-200-8007

: 20709-74-24281

. E.AF + V.OD.

Stes) Grade : T-316 Surface Condliion : SMOOTH 'I_‘URNED
Artlcle : ROUND BAR Heat Treaiment : SOLUTION TREATED
Dimensions Mass
Quant ]ty Test No
Bundle No. Lot Ho. 178 Cenath ka T
74-24281 6F 05694000 19.050 MM 12-14FT _ 105 965 2127 6%40-1
s TOTAL s 105 965 2127
(-"; A Chemical Composition {%) ‘
t No. -
Hea C 5 W P S N o Yo N
Soec, |-MN. : 10.00 | 16.00 | 2.00
pec. [~ T 080 | 1.00 | 2.00 | 045 | .030 | 14.00 | 18.00 ; 3.00 | .1000
P71114 050 40 1.60 023 025 10.16 | 16.29 2.07 0317
Mechanical Properties
. : d ‘ Dacarburi
Test No. Yigld | Tenslle Reduct o Hardness Test | | ot Test | -zation | O2["
) Strength | Strength |Elonpation ~ 5
&SI KSI of Area Body | Lab Test T
% 5 HB mn &
Spec. min. 30 75 40.0 50.0
max.
6940-1 35 a3 58.0 75.0 145
(\J Non-Metallic_Inciusions Jest
— KS 7 JIS (%) ASTH
A TYPE A B G f
B+C - THIN.
A+B40 HEA!
Distance( ) ]
Hardenabl|1ty| No- 1
Test No. 2
Distance{l )
(HHG) No. ]
Ne. 2
Additional Remarks :
JTEM 47
We hereby certify, that the material described sbove hes bsen
‘tested and comp!ies with the lerms of the order contract. ’
C| Date Duality Conirol Team Manager

CHANGHON SPECIALITY SVEEL (210x287)

CS5-CogH




tnspaction Gerﬁficata ' ‘9

P,0.BOX 28, Changwon, Kores

Taletax : 055-285-8907
o CHANGWON SPECIALTY STEEL
C'ﬁusmmw : KLAUS UNION :
Order No, : 514-0D154 (EREZBIBAA 1} Cart No, : 10414-13-25069-33
Speciticalion: soTy sn7E.g9eR Meiting Process : E,A4.f '+ Y.0.D.
Stan! Srade ¢ T 316 dnlay Conditir . CENTERLESS GROUND
Article * ROUND BAR Heat Trearment  : SOLUTION TREATED
) Dimeansions Masse
Bundla Ng, Lot No, Cuantity e Test We.
Size Length kg 1h
13-Z50E6% [ 1101052000 G5 MM 4.80~5,204 3 540 1180|052¢-2
wExTOTAL* kX 4 5407 L1928
C\: Heat hin, Chamical Campcsitioﬁ (%) o
- c S Mn P 7 & Ni Cr Mo el ] )
Spog, LM 10.00116.00]2.0040 .
T . -080/1.00 [ 2.00;.045Ci .0300{14.00]18.00]3.000(.1000]
582708 -045] .48 | 1.43).0312|.0248)10.02]15.20! 2. 054] .01:28

Machathical Propartiss

Hardnass Test . Decarburty in
Test No. Yield Tensile Elcngation Redustion Impact Tast ~zatipn t;:al;r
Sirsngth Strength - S oof Ares Body {Lsbe 0 TJess Test
. KST EST % | % | ®m N s RO
Spec, ' min I 78 4G, 0l 5¢.0 . W
| me:, . , -
p&a2C~1 €3 83 58.0[ 72.0| 146G
Non-Me1allic Insiusions Test j
. KS / JIs (&) ATS T W .
C/), = A TYPE] A T"'87T € o
: _ BE+C | THIN ' N
. A+B+C| HEAVY
Distance( ) 1
Herdenebility | No. 1 : ) ' I
. Ne, 2 .
Tast — .
Distante{ Y
{HRC) Ne, 1 . B
We, 2
Addiltonal REmarks H

VL - AR

We hateby carlify, thet the matarial described sbove has boen

tuslet 2nd complies with the terms of the order contract, f&“

\.‘ . a 2 ] N
C : Dot Quality Contret Team Managar
CHANGWON SPECIALTY STEEL (210 X287 g - =




C

CERTIFICATE OF THE SEAT MATERIAL
( CERTIFICATE : DIN EN 10204 / 2.2 )

REPORT NO. : YS5R-030428-05

COMMODITY : RUBBER SEAT

MATERIALS : EPDM

DATE : 2003. 04, 28,

REPORT TO : KLAUS UNION ARMATUREN INTERNATIONAL.

|
|
|
I
'
1
i
!
i

TEST i
TEST ITEM SPEC UNIT RESULT TEST RULE |
TENSION STRENGTH 50-200 kef/en (Min) 176
ELONGATION 100-500 %  (Min) 320
TENSIL 5 %  (Max) 4
HARDNESS 65 Hs (Min) 69
COMPESSION 7 %  (Max) 3
fsl; E.S.B CHANGE *5 %  (Max) -2
I ‘
g’ EB CHANGE 4 % (Max) 2.3 KSM 6613
é.r SPRINGT;L:?DNESS . Hs  (Max) 5
QZON TEST . None
- BLANK -

WITNESS BY

TESTED BY  : C. W. KIM M y

YUSUNG RUBBER

2

YS-A-402-1 YUSUNG RUBBER CO.LTD.




